
A

DETAIL A
ESCALA 1 : 8

 FLAT WASHER 5/16 X 1"

LOCK WASHER 5/16"

 ALLOY BUTTON
 SOCKET 

CAP SCREW 
5/16 X 2"

B

DETAIL B
ESCALA 1 : 5

 FLAT WASHER 5/16 X 1"

LOCK WASHER 5/16"
 ALLOY BUTTON

 SOCKET 
CAP SCREW 5/16 X 1-1/4"

STEP 3: PLATFORM INSTALLATION
SECURE THE SUPPORT LEG TO THE PLATFORM BOARD 
USING SCREWS. ONCE ASSEMBLED, POSITION THE 
PLATFORM BOARDS INTO THE DESIGNATED SLOTS ON 
THE RAILS.

STEP 4: MATTRESS PLACEMENT
FINALLY, PLACE THE PREFERRED 
MATTRESS ON THE ASSEMBLED 
STRUCTURE.

STEP 1: AJUSTE A CABECERA
WITH THE ASSISTANCE OF ANOTHER PERSON, ATTACH THE 
SIDE RAILS TO THE HEADBOARD USING THE HARDWARE 
SPECIFIED IN DETAIL (A). REPEAT THE PROCESS ON THE 
OPPOSITE SIDE.

STEP 2: FOOTBOARD ASSEMBLY
ATTACH THE RAILS TO THE FOOTBOARD BY ALIGNING THE 
PRE-DRILLED HOLES AND SECURING THEM WITH THE 
HARDWARE INDICATED IN DETAIL (B). REPEAT THE SAME 
PROCEDURE ON THE OTHER SIDE.

DESCRIPTION #
 ALLOY BUTTON SOCKET CAP SCREW 5/16 X 2" 4

 ALLOY BUTTON SOCKET CAP SCREW 5/16 X 1-1/4" 4
 LOCK WASHER 5/16" 8

FLAT WASHER 5/16 X 1" 8
HEX KEY 3/16" 1

12345

ASSEMBLY INSTRUCTIONS I-MIX-E006


	Hoja5
	Vista de dibujo1
	Vista de detalle A (1 : 8)
	Vista de dibujo4
	Vista de detalle B (1 : 5)
	Vista de dibujo7


